

Test Report

Report No.: SZT09042808281

Page 1 of 4

Client : CSP INC
Address : PO BOX 1157 GLENDALE AZ. 85311

Report on the submitted sample said to be:

Sample Name : Wood Ship (New Design)
Item/Lot No. : K10-906
Quantity of Sample : 1
Buyer : Kids' Korner
Country of Origin : China
Exported to : U.S.A
Labelled Age Grading : 3+
Sample Received Date : Apr.28, 2009
Further Information Date : May.18, 2009
Sample Tested Date : Apr.28, 2009 to May.21, 2009

TEST REQUEST

US Consumer Products Safety Improvement Act 2008 (CPSIA)

- Lead in surface-coatings and similar materials of children's product
- Lead in substrate materials of children's product

Test Results: Please refer to next page(s)

CONCLUSION

PASS
PASS

Inspected by: Maggie, Approved by: Victor wang, Approved date: 2009-05-21
Engineer Victor wang
Lab Manager



Test Report

Report No.: SZT09042808281

Page 2 of 4

▼ LEAD IN SURFACE-COATING AND SIMILAR MATERIALS OF CHILDREN'S PRODUCT

As Specified in Consumer Products Safety Improvement Act 2008 (CPSIA) and Title 16 Part 1303 Code of Federal Regulations, Chapter II – Consumer Products Safety Commission of U.S.A, Acid Digestion Method was Used and Total Lead Content was Determined by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES).

<u>Element</u>	<u>Result (ppm)</u>					<u>Limit^{#1}</u> (ppm)
	(1)	(2)	(3)	(4)	(5)	
Total Lead (Pb)	18	<5	36	59	76	600

Tested Components:

- (1) Gray coating
- (2) White coating
- (3) Black coating
- (4) Coffee coating
- (5) Transparent lacquer(inside)

Remark:

- < = Less than
- ppm= parts per million based on dry weight of sample
- ^{#1} = The total Lead limit for surface coatings and similar materials will be **90ppm** (Effective Date : August 14, 2009)

Test Report

Report No.: SZT09042808281

Page 3 of 4

▼ LEAD IN SUBSTRATE MATERIALS OF CHILDREN'S PRODUCT

As Specified in Consumer Products Safety Improvement Act 2008 (CPSIA), Acid Digestion Method was Used and Total Lead Content was Determined by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES).

Element	Result (ppm)					Limit #2 (ppm)
	(1)	(2)	(3)	(4)	(5)	
Total Lead (Pb)	15	8	<5	<5	<5	600

Element	Result (ppm)						Limit #2 (ppm)
	(6)	(7)	(8)	(9)	(10)	(11)	
Total Lead (Pb)	<5	<5	<5	<5	<5	<5	600

Tested Components:

- (1) Flesh wood
- (2) Yellow wood
- (3) Coffee thread (thick)
- (4) Lt. coffee thread(thin)
- (5) Black thread
- (6) Kelly thread
- (7) White glue
- (8) White fabric
- (9) Gold electro-plated metal(nail)
- (10) Gold electro-plated metal(hook)
- (11) Flesh wood (base)

Remark:

- < = Less than
- ppm= parts per million based on dry weight of sample
- #2 = The total Lead limit for substrate materials will be **300ppm** (Effective Date : August 14, 2009)

Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen

Test Report

Report No.: SZT09042808281

Page 4 of 4

Photo of the sample



*** End of report ***

This report is considered invalidated without the Special Seal for Inspection of the CTI, This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of CTI, this test report shall not be copied except in full and published as advertisement.